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1. Attestation of Test Results

APPLICANT: Ademco Inc.
2 Corporate Center Dr, Melville, NY 11747, United States

MANUFACTURER: XAVi Technologies Corporation
22F., No0.69, Sec.2, Guangfu Rd., Sanchong Dist.,New Taipei City
24158, Taiwan (R.0.C)

EUT DESCRIPTION: VX1 HD Video Doorbell

BRAND: resideo
MODEL: CAMW-WDB
SAMPLE STAGE: Design Verification Test sample
DATE of TESTED: 2022/9/10 ~ 2022/10/8
APPLICABLE STANDARDS
STANDARD Test Results
FCC 47 CFR PART 15 Subpart E (Section 15.407) PASS

Underwriters Laboratories Taiwan Co., Ltd. tested the above equipment in accordance with the requirements
set forth in the above standards. All indications of Pass/Fail in this report are opinions expressed by
Underwriters Laboratories Taiwan Co., Ltd. based on interpretations and/or observations of test results. The
test results show that the equipment tested is capable of demonstrating compliance with the requirements as
documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions and modes
of operation as described herein. This document may not be altered or revised in any way unless done so by
Underwriters Laboratories Taiwan Co., Ltd. and all revisions are duly noted in the revisions section. Any
alteration of this document not carried out by Underwriters Laboratories Taiwan Co., Ltd. will constitute
fraud and shall nullify the document. This report must not be used by the client to claim product certification,
approval, or endorsement by NVLAP, NIST, any agency of the Federal Government, or any agency of any
government.

Prepared By: Approved and Authorized By:
Sally 4, AN
/7 _
Sally Lu Date : 2023/4/7 Eric Lee Date : 2023/4/7
Project Handler Senior Laboratory Engineer
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2. Summary of Test Results
Summary of Test Results
FCC Clause Test Items Result
15.407(e) 6dB Bandwidth PASS
15.403(i) 26dB Bandwidth PASS
2.1049 Occupied Bandwidth See Notel
15.407(a)(1/2/3) Conducted Output Power PASS
15.407(a)(1/2/3) Power Spectral Density PASS
15.407(g) Frequency Stability PASS
15.407(b) Radiated Emissions and PASS
(1/2/3/4(i/i1)/9) Band Edge Measurement
15.407(b)(9) AC Power Conducted Emission PASS
15.203 Antenna Requirement PASS
15.407(h) Dynamic Frequency Selection & Transmit See Note2
power control
Note:
1. The Occupied Bandwidth was reference only.

2. The “Dynamic Frequency Selection & Transmit power control measurement
No.: 4790533920-US-R2-V0.

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone

:+886-2-7737-3000
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3. Test Methodology and Reference Procedures

The tests documented in this report were performed in accordance with 47 CFR FCC Part 2,
KDB 789033 D02 General UNII Test Procedure New Rules v02r01, KDB414788 D01
Radiated Test Site v01r01, ANSI C63.10-2013 and KDB 662911 D01 Multiple Transmitter

Output v02r01.

4. Facilities and Accreditation

Test Location

Underwriters Laboratories Taiwan Co., Ltd.

Address

Building B and Building E, No. 372-7, Sec. 4, Zhongxing
Rd., Zhudong Township, Hsinchu County, Taiwan

Accreditation
Certificate

Underwriters Laboratories Taiwan Co., Ltd. is accredited by
TAF, Laboratory Code 3398.

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :1+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948
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5. Measurement Uncertainty

For statement of conformity, accuracy method (Section 8.2.4 and 8.2.5 of 1ISO Guide 98-4)
was applied as decision rule for measurement in this test report.

The following uncertainties have been calculated to provide a confidence level of 95 % using
a coverage factor k=2.

Measurement Frequency Uncertainty
Conducted disturbance at mains terminals ports 150kHz ~ 30MHz +2.9dB
RF Conducted 9 kHz - 40GHz +2.4dB
Radiated disturbance below 30MHz 9 kHz - 30 MHz +1.9dB
Radiated disturbance below 1 GHz 30MHz ~ 1GHz +5.8dB
Radiated disturbance above 1 GHz 1GHz ~ 40GHz +4.8 dB

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :1+886-2-7737-3000
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6. Equipment under Test
6.1. Description of EUT

Product VX1 HD Video Doorbell
Brand Name resideo
Model Name CAMW-WDB

5180 ~ 5240 MHz, 5260 ~ 5320 MHz,

Operating Frequency
5500 ~ 5700 MHz, 5745 ~ 5825 MHz

Modulation 256QAM, 64QAM, 16QAM, QPSK, BPSK
802.11a: up to 54 Mbps
Transfer Rate 802.11n: up to MCS15

802.11ac: up to MCS9

4 for 802.11a, 802.11n (HT20), 802.11ac (VHT20)

5180 ~ 5240 MHz
2 for 802.11n (HT40), 802.11ac (VHT40)

4 for 802.11a, 802.11n (HT20), 802.11ac (VHT20)

5260 ~ 5320 MHz
2 for 802.11n (HT40), 802.11ac (VHT40)

Number of Channel
11 for 802.11a, 802.11n (HT20), 802.11ac (VHT20)

5500 ~ 5700 MHz
5 for 802.11n (HT40), 802.11ac (VHT40)

5 for 802.11a, 802.11n (HT20), 802.11ac (VHT20)

5745 ~ 5825 MHz
2 for 802.11n (HT40), 802.11ac (VHT40)

5180 ~ 5240 MHz: 20.18 dBm
Maximum Output 5260 ~ 5320 MHz: 20.12 dBm
Power 5500 ~ 5700 MHz: 20.09 dBm

5745 ~ 5825 MHz: 18.38 dBm

Normal Voltage 24Vac/60Hz from adapter

Conducted Test: 5312255

Sample ID
P Radiated Test: 5312256

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :1+886-2-7737-3000
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Note:
1. The EUT have two kind of outer case which for marketing requirement.

2. The EUT incorporates a MIMO function. Physically, the EUT provides two completed
transmitters and two receivers.

Modulation Mode | Tx,Rx Function
802.11a 2TX,2RX
802.11n (HT20) 2TX,2RX
802.11n (HT40) 2TX,2RX
802.11ac (VHT20) 2TX,2RX
802.11ac (VHT40) 2TX,2RX

* The modulation and bandwidth are similar for 802.11n mode for HT20 / HT40 and 802.11ac
mode for VHT20 / VHT40, therefore investigated worst case to representative mode in test
report.

3. The EUT contains following accessory devices.

Product Brand Model Description
Chime Adeptr esceo CAMW-CHA -
Angltécial\éll?;nting resideo N/A -
Flagl\r/;céir;:ing resideo N/A .
(Il'gggnel‘éig% resideo N/A Color: gray and white
(Onr :HQ gier\]/?ce) resideo N/A Color: gray and white

4. The EUT could be supplied with rechargeable battery as the following table:

Brand Name Model Description
Chi Jiun Technologies Co 602025 3.8Vdc, 300mAh
Energy Master Limited FT602025P 3.7Vdc, 240mAnh

5. The above EUT information is declared by manufacturer and for more detailed features
description, please refer the manufacturer’s or user’s manual.

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :1+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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6.2. Channel List

FOR 5180 ~ 5240MHz
4 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20):

Channel Frequency Channel Frequency
36 5180 MHz 44 5220 MHz
40 5200 MHz 48 5240 MHz

2 channels are provided for 802.11n (HT40), 802.11ac (VHT40):

Channel Frequency Channel Frequency

38 5190 MHz 46 5230 MHz

FOR 5260 ~ 5320MHz
4 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20):

Channel Frequency Channel Frequency
52 5260 MHz 60 5300 MHz
56 5280 MHz 64 5320 MHz

2 channels are provided for 802.11n (HT40), 802.11ac (VHT40):

Channel Frequency Channel Frequency

94 5270 MHz 62 5310 MHz

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :1+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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FOR 5500 ~ 5700MHz
11 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20):

Channel Frequency Channel Frequency
100 5500 MHz 124 5620 MHz
104 5520 MHz 128 5640 MHz
108 5540 MHz 132 5660 MHz
112 5560 MHz 136 5680 MHz
116 5580 MHz 140 5700 MHz
120 5600 MHz - -

5 channels are provided for 802.11n (HT40), 802.11ac (VHT40):

Channel Frequency Channel Frequency
102 5510 MHz 126 5630 MHz
110 5550 MHz 134 5670 MHz
118 5590 MHz - -

FOR 5745 ~ 5825MHz:
5 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20):

Channel Frequency Channel Frequency
149 5745MHz 161 5805MHz
153 5765MHz 165 5825MHz
157 5785MHz - -

2 channels are provided for 802.11n (HT40), 802.11ac (VHTA40):

Channel Frequency Channel Frequency

151 5755MHz 159 5795MHz

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :1+886-2-7737-3000
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6.3. Test Condition
Test Site | Environmental Input
Test Item No. Condition Power Test Date Tested by
Antenna Port .
21~26°C/ 2022/09/10~ | WaterNil
Conducted 51-68%RH | 2+Va/60HZ | 5000110108 | Guan
Measurement
Radiated i
; 21~26°C/ 2022/09/10~ | WaterNil
Spurious A0 24Vac/60Hz
Emission 51~68%RH 2022/10/08 Guan
AC power Line
21~26°C/ 2022/10/07~
Conducted 51~68%RH 24Vac/60Hz 2022/10/08 | REX Chen
Emission
FCC Test Firm Registration Number: 498077
6.4. Description of Available Antennas
Ant. | Transmitter Ant. Maximum Gain
No. Circuit Brand Name Model Name Type (dBi)
. 2.4GHz: 0.8
1 Chain (0) Lynwave ALX21M 222AA7 PIFA 5GHz 2.3
. . 2.4GHz: 1.56
2 Chain (1) Cirocomm FDAHO0I20 PCB EGH7z: 5.62

Note: The above antenna information was provided from customer and for more detailed
features description, please refer the manufacturer’s specification or user’s manual.

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :1+886-2-7737-3000
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6.5. Test Mode Applicability and Tested Channel Detail

SThe fundamental of the EUT was investigated in three orthogonal axes X-Y/Y-Z/X-Z, it was
determined that Y-Z plane was worst-case. Therefore, all final radiated testing was performed with
the EUT in Y-Z plane.

The EUT has two batteries: 3.8Vdc from the battery (model: 602025), and 3.7Vdc from the battery
(model: FT602025P), and one external power source: 24Vac/60Hz from adapter (model: MODEL-
LD-09700).

The 24Vac/60Hz from adapter (model: MODEL-LD-09700) and 3.8Vdc from battery (model:
602025) were evaluated to be the worst case. Therefore, these combinations were recorded in the
test report.

For Antenna Port Conducted Measurement, this item includes all test value of each mode, but only
includes spectrum plot of worst value of each mode.

For below 30MHz testing, investigation was done on three antenna orientations (parallel,
perpendicular, and ground-parallel), parallel and perpendicular are the worst orientations, therefore
testing was performed on these two orientations only.

For below 1 GHz radiated emission and AC power line conducted emission have performed all
modes of operation were investigated and the worst-case emissions are reported.

Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

Test Item Mode Modulation | Modulation | Available Test Data
Technology Type Channel Channel Rate
802.11a 36 t0 48 36, 44, 48 6Mbps
802.11ac20 | 5180-5240 OFDM 36 t0 48 36,44,48 | MCSO Nssl
802.11ac40 3810 46 38, 46 MCSO0 Nss1
802.11a 52 to 64 52, 60, 64 6Mbps
802.11ac20 | 5260-5320 OFDM 52 to 64 52,60,64 | MCSO Nssl
Radiated Emissions | 802.11ac40 54 t0 62 54, 62 MCSO0 Nss1
(Above 1GHz) 802.11a 100 to 140 | 100, 116, 140 6Mbps
802.11ac20 | 5500-5700 OFDM 100t0 140 | 100, 116, 140 | MCSO Nss1
802.11ac40 102t0 134 | 102, 110, 134 | MCSO Nssl
802.11a 14910165 | 149,157,165 |  6Mbps
802.11ac20 | 5745-5825 OFDM 14910 165 | 149, 157, 165 | MCSO Nssl
802.11ac40 151 to 159 151,159 | MCSO Nssl
Ra?éiﬁ%‘\’NElmG'sHsz';’”S 802.11a 5180-5240 OFDM 36 t0 48 48 6Mbps
Coﬁguz%‘g’eén';i':seion 802.11a 5180-5240 OFDM 36 t0 48 48 6Mbps

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
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Test Item Mode Modulation | Modulation | Available Test Data
Technology Type Channel Channel Rate
802.11a 36 t0 48 36, 44, 48 6Mbps
802.11ac20 5180-5240 OFDM 36 t0 48 36, 44, 48 MCSO0 Nss1
802.11ac40 3810 46 38, 46 MCSO0 Nss1
802.11a 52 to 64 52, 60, 64 6Mbps
802.11ac20 5260-5320 OFDM 52 to 64 52, 60, 64 MCSO0 Nss1
Antenna Port 802.11ac40 54 0 62 54, 62 MCSO0 Nss1
Conducted
Measurement 802.11a 100t0 140 | 100,116,140 |  6Mbps
802.11ac20 5500-5700 OFDM 100 to 140 100, 116, 140 | MCSO0 Nss1
802.11ac40 102 to 134 102, 110, 134 | MCSO0 Nss1
802.11a 149 to 165 149, 157, 165 6Mbps
802.11ac20 5745-5825 OFDM 149 to 165 149, 157, 165 | MCSO0 Nss1
802.11ac40 151 to 159 151, 159 MCSO0 Nss1

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :1+886-2-7737-3000
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6.6. Duty cycle

Mode

On Time
(ms)

On+Off
Time
(ms)

Duty Cycle

(dB)

Duty Factor

VBW Set
(above
1GH2)

802.11a

2.030

2.300

0.8826

0.54

510Hz

802.11ac(VHT20)

1.910

2.070

0.9227

0.35

1kHz

802.11ac(VHT40)

0.905

1.185

0.7637

1.17

2kHz

802.11a

802.11ac(VHT20)

Spectrum “é’J Spectrum "‘%’J
Ref Level 20.00 dbm ® RBW 1 MHz Ref Level 20.00 dém ® RBW 1 MHz
o Att 30dB @ SWT 10ms @ VBW 1 MHz o att 30k @ SWT 10ms @ VBW 1 MHz
Caunt 200/200 TOF Count 200,200 TOF
02.113 @1Pk View ] 02 115C(VHT20) @ 1Pk View
mi1] 2.87 aBm)| [ZE] 4.03 dBm)|
" 2.35000 ms| " 2.42000 ms
TR Y TSV YN AR PRI (O, o o Pt st Py PP T [P L PP F LE TP O£ ) i
ot D ] A f Lokt iaclakbil ik | TR il T Y 4
o o
ad
0 d
- 1 i L ! d
S0 -50
60 -60
70 dBm 70 dBm
CF 5.18 GHz 2001 pts Loms/ CF 5.18 GHz 2001 pts 10ms/
Marker Marker
Type | Ref | Tre | X-value 1 Y-walue |__Function | Function Result | Type | Ref | Trc | X-wvalue 1 Y-walue |__Function | Function Result |
ML 2,35 ms 2.87 dém M1 2.42ms 4.03 dém
7] 1 4,38 ms 3.76 dém M2 1 4.33ms 4.33 dgm
M3 1 4,65 ms 3.81 dém M3 1 4.48 m3 3.97 dém
Spect

vel 10.00 dbm

200,200 TDF

& RBW 1 MHz
20 dB @ SWT 10ms @ VBW 1 MHz

Count 21
0. 11ac(vHT40) @1PK View

m1[1]

-1.92 dBm|

9.68500 ms|
| 4.5p000 ]

-70
-80 dBm
CF 5.19 GHz 2001 pts LO0ms/
Marker
Type | Ref | Tre | X-value 1 Y-walue |__Function | Function Result |
ML 3,685 ms 1,92 dém
7] 1 4,58 m: -3.92 dém
M3 1 4,67 m 421 dém
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7. Test Equipment
Test Equipment List
Equipment | Manufacturer Model No. Serial No. Cal. Date E)éF:t';ed
Radiated Spurious Emission
Spectrum Keysight N9010A MY56070827 | 2021/11/9 | 2022/11/8
Analyzer
EMI Test Rohde & ESR7 101754 | 2021/12/10 | 2022/12/9
Receiver Schwarz
Loop Antenna ETS lindgren 6502 00213440 2021/12/23 | 2022/12/22
Trilog-
Broadband Schwarzbeck & VULB 9168 & 774 & AT-
Antenna with EMCI N-6-05 N0538 20221218 20230211
5dB Attenuator
Hom Antenna | g varsbeck | BBHA 9120 D 01690 2021/12/13 | 2022/12/12
(1-18 GHz)
Horn Antenna
(18-40 GH2) Schwarzbeck BBHA 9170 781 2021/12/17 | 2022/12/16
Preamplifier
(30-1000 MHz2) EMCI EMC330E 980405 2022/6/7 2023/6/6
Preamplifier
(1-18 GH2) EMCI EMCO051835BE 980406 2022/2/16 2023/2/15
Preamplifier
(18-40GH2) EMCI EMC184040SEE 980426 2022/5/17 | 2023/5/16
. K1K50-UP0264- | 170214-4 &
Cables Hanyitek K1K50-2500 1704252 2021/12/3 | 2022/12/2
. K1K50-UP0264- | 170214-1 &
Cables Hanyitek K1K50-2500 170214-2 2021/12/3 | 2022/12/2

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone

:+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948
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Test Equipment List
Equipment Manufacturer | Model No. Serial No. Cal. Date E)ép:tged
Antenna Port Conducted Measurement
Spectrum Keysight N9010A MYS56070834 | 2021/10/29 | 2022/10/28
Analyzer
USSBerfS%‘;"er Anritsu MA24408A 12031 2022/3/23 | 2023/3/22
Temperature GTH-150-
&Humidity GIANT FORCE MAA1701-010 2022/3/11 2023/3/10
40-CP-AR
Test Chamber
AC power Line Conducted Emission
EMI Test Rohde & ESR7 101753 2021/11/15 | 2022/11/14
Receiver Schwarz
Two-Line V- Rohde & ENV216 102136 2022/8/29 | 2023/8/28
Network Schwarz
Impuls-Begrenzer | Rohde & ESH3-22 102219-Qt 2022/8/30 | 2023/8/29
Pulse Limiter Schwarz
T0732ACFD20
Cables TITAN CFD200 020A300-2 2022/4/9 2023/4/8
UL Software
Description Name Version
Radiated measurement e3 6.191211 (V6)
Conducted measurement RF-Conducted-FCC 15407 ver 1.1
AC power Line Conducted Emission EZ_EMC UL-3A1.2

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :1+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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8. Description of Test Setup
Support Equipment
ID Equipment Brand Name Model Name S/IN Remark
MODEL-LD- . .
A Adapter ZD 09700 NA Supplied by client
B Laptop DELL Latitude E5470 | 5SM2MWF2 | Provide by lab
C Test Tool N/A RCD3916 TEST N/A Supplied by client
D | Micro SD Card SanDisk UHS-1 C10 NA Provide by lab
Chi Jiun . .
E Battery Technologies Co 602025 NA Supplied by client
1/0O Cables
ID Equipment Brand Name | Model Name | Length (m) Remark
1 Micro USB Cable N/A N/A 0.92 Provide by lab

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
:+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948

Telephone
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Test Setup

Controlled using a bespoke application (Typing RF command by terminal tool(Putty
version 0.76)) on a test Notebook. The application was used to enable a continuous
transmission mode and to select the test channels, data rates, modulation schemes and
power setting as required.

Setup Diagram for Test

(D) Micro 8D

Card (E) Battery

EUT [A) Adapter

(1
(B} Laptop (C) Test Tool

Under Table

BRemote Site

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :1+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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9. Test Results
9.1.6dB Bandwidth

Requirements

The minimum 6 dB bandwidth shall be at least 500 kHz.

Test procedure

a. Set resolution bandwidth (RBW) = 100kHz

b. Set the video bandwidth (VBW) > 3 x RBW, Detector = Peak.

¢. Trace mode = max hold.

d. Sweep = auto couple.

e. Measure the maximum width of the emission that is constrained by the frequencies associated
with the two amplitude points (upper and lower) that are attenuated by 6 dB relative to the
maximum level measured in the fundamental emission

Test Setup

Spectrum
EUT Attenuator | Analyzer

The loss between RF output port of the EUT and the input port of the Spectrum Analyzer has been
taken into consideration.

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :1+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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Test Data
Freq 6dB BW (MHz) Limit
il i (MHz) | Chain0 | Chainl | (MHz) | Result
149 5745 16.34 16.36 0.5 PASS
802.11a | 157 5785 | 16335 | 16.358 05 PASS
165 5825 | 16.336 | 16.355 0.5 PASS

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :1+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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802.11a, CH149, Chain 0

802.11a, CH149, Chain 1

Spectrum W
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Spectrum ]
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Ref Level 10.00 dbm = RBW 100 kriz Ref Level -5.00 dbm = RBW 100 WHz
o att 20dE SWT 2ms  VBW 300kHZ Mode Sweep o att 10de SWT 2ms  VBW 300 kH:  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 ToF
[[15-Chain 0-CH145 @ 1PK View [15-Chain 1-CH145 @ 1Pk View
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Marker Marker
Type | Ref | Trc | X-walue I Y-value |_Function | Function Result | Type | Ref | Trc | X-value 1 Y-value |__Function__| Function Result |
ML 1 5.740042 GHzZ -1.19 dbm M1 1 5.740062 GHz -18.12 gém
p2| M3l 1 -16.34 MHz -0.28 dB p2| M3l 1 -16.36 MHz -0.28 dB
M3 1 5.753203 GHZ -7.03 dem M3 1 §.753222 GHz -24.95 dém

802.11a, CH157, Chain 0
Seocrum |

(=]

Ref Level -10.00 dém & RBW 100 kHz

802.11a, CH157, Chain 1
Specrom |

&

Ref Level -5.00 dém & RBW 100 kHz

o At 10de SWT 2ms  VBW 300kHz  Mode Sweep S 10dE SWT 2ms  VBW 300 kHz  Mode Sweep
SGL Caunt 200/200 TOF SGL Count 200/200 ToF
[[15-Chan 0-CHI57 @1PK View [[1a-Chain 1-CH157 @ 1Pk View
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o1 -27.230 dem—0 # 57932050 GHzf | |0 S SOV | 1 RPN g §.7932230 GHz
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CF 5.785 GHz 2001 pts Span 40.0 Mz CF 5.785 GHz 2001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value I v-value | Function | Function Result | Type | Ref | Trc | X-value ) v-value | Function | Function Result |
M1 1 5.783761 GHz -21.23 d8m M1 1 5.790017 GHz -19.67 dém
D2 M3 1 -16.335 MHz -0.94 dB D2 M3 1 -16.388 MHz -0.57 dB
M3 1 5.793205 GHz -26.81 dém M3 1 5.793223 GHz -25.63 dém

802.11a, CH165, Chain 0
Seocrum |

&

Ref Level -10.00 dém & RBW 100 kHz

802.11a, CH165, Chain 1
Spectrum ]

(=]

Ref Level -5.00 dém & RBW 100 kHz

o At 10de SWT 2ms  VBW 300kHz  Mode Sweep S 10dE SWT 2ms  VBW 300 kHz  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 ToF
[[13-Chain 0-CH165 @1PK View [113-Chain 1-CH185 @ 1Pk View
Mi[1] -21.89 dBm) - M1[1] -19.54 dBm|
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arker Marker
Type | Ref | Trc | X-walue I ¥-walue | Function | Function Result | Type | Ref | Trc | X-valug 1 ¥-walue | Function | Function Result |
M1 1 5.830057 GHz 21,89 d8m M1 1 5.828818 GHz -19.5+ dBm
D2 M3 1 -16.336 MHz -0.83 d8 D2 m3 1 -16.355 MHz -0.77 dB
M3 1 5.833205 GHz -27.53 dBm M3 1 5.833223 GHz -25.38 dBm

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :1+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948
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Freq 6dB BW (MHz) Limit
gt CH | (MHz) [ Chain0 | Chainl | (MHz) | Result
149 5745 | 17.568 | 17548 | 05 PASS
802.11ac(VHT20)| 157 5785 | 17.567 | 17558 | 05 PASS
165 5825 | 17.538 | 17544 | 05 PASS

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :1+886-2-7737-3000
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802.11ac(VHT20), CH149, Chain 0

802.11ac(VHT20), CH149, Chain 1

Spectrum

(=]

Spectrum ]

(=

Ref Level -10.00 dBm S RBW 100 iz Ref Level -5.00 dbm = RBW 100 WHz
o At 10de SWT 2ms  VBW 300kHz  Mode Sweep S 10dE SWT 2ms  VBW 300 kHz  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 ToF
[[15C0VHT20)-Chain 0-CH145 @1PK View [[1ac(vHTZ0)-Chain 1-CH145 @ 1Pk view
mMifi] 206 dem) | 7 mi[i] -18.63 dBm
. sy 3 6 o | ma s aom
-27.1 m) -24.
01 27,060 dem—LCgHey Dadheral i [ T 5.7538200 GHz| | |20 T P Tl ﬁf 13 5.7538210 GHz|
0 01 24630 e f
! 1 30
° I \
/ § S
5 J \
" I INT) Y‘j \W : * M‘! \‘L‘
\niP“W'" Ll A v i T phrla ) Cich TP ) i M
il o A L o i
70 d
70 di
a0d
-80 di
a0 d
50 d
-100 d
-100
CF 5.745 GHz 2001 pts Span 40.0 Mz CF 5.745 GHz 2001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-walue | Y-value |_Function | Function Result | Type | Ref | Trc | X-value 1 Y-value |__Function__| Function Result |
M1 1 5. 740042 GHZ ~21.06 gBm M1 1 5750057 GHz 18,63 dém
p2| M3l 1 -17.568 MHz -0.64 dB p2| M3l 1 -17.548 MHz -0.72 dB
M3 1 5.75382 GHz -27.06 dém M3 1 §.753821 GHz -24.55 dém
802.11ac(VHT20), CH157, Chain 0 802.11ac(VHT20), CH157, Chain 1
Spectrum [=] | [specum ) [=]
Ref Level -10.00 dBm S RBW 100 iz Ref Level -5.00 dbm = RBW 100 WHz
o At 10de SWT 2ms  VBW 300kHz  Mode Sweep S 10dE SWT 2ms  VBW 300 kHz  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 ToF
[[15CCVHT20)-Chain 0-CHIS7 @LPK View [[1ac(vHTZ0)-Chain 1-CH157 @ 1Pk view
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CF 5.785 GHz 2001 pts Span 40.0 Mz CF 5.785 GHz 2001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 5.778783 GHz -21.50 dém M1 1 5.790057 GHz -19.51 dém
D2 M3 1 -17.867 MHz 0.89 d8 D2 M3 1 -17.558 MHz 0.0% d8
M3 1 5.793828 GHz -28.41 dBm M3 1 5793629 GHz -26.03 dBm

802.11ac(VHT20), CH165, Chain 0

802.11ac(VHT20), CH165, Chain 1

Spectrum W
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Spectrum ]

=)

Ref Level -10.00 dém & RBW 100 kHz Ref Level -5.00 dém & RBW 100 kHz
o att 10de SWT 2ms  VBW 300kH Mode Sweep o att 10de SWT 2ms  VBW 300 kH:  Mode Sweep
SGL Caunt 200/200 TOF SGL Count 200/200 ToF
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Mi[1] -21.36 dBm] - M1[1] -19.01 dBm|
- | M1 s.az00220 GHz| | 717 5.8300570 GHz|
h m3| -27.42 dBm| ™3 -24.98 dBm|
S T N 1 MR N0 OO O s.samaso e | |22 e A 58539210 Ghe
s ¥ 2 ¥
) f 1 01 25,010 da——gel f !
30
o J |
/ } .
-s0 j L\“
,.J/ 'kn 50
o it b, N
o et A woe] LW I
A #
<70 df
70 d
80 d
80 d
90 d
50 d
-100 df
-100
CF 5.825 GHz 2001 Els Span 40.0 MHz CF 5.825 GHz 2001 Els Span 40.0 MHz
arker Marker
Type | Ref | Trc | X-walue | ¥-walue | Function | Function Result | Type | Ref | Trc | X-valug 1 ¥-walue | Function | Function Result |
M1 1 5.820022 GHz -21.36 d8m M1 1 5.830057 GHz -19.01 d8m
D2 M3 1 -17.538 MHz 0.31 d8 D2 m3 1 -17.544 MHz 0.07 d8
M3 1 5.833793 GHz -27.42 dBm M3 1 5.833821 GHz -24.98 dBm
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Mode

CH

Freq
(MHz)

6dB BW (MHz) Limit

Chain0 | Chainl | (MHz) | Result

802.11ac(VHT40)

151

5755

35.078 33.954 0.5 PASS

159

5795

35.091 33.939 0.5 PASS

802.11ac(VHT40), CH151, Chain 0

802.11ac(VHT40), CH151, Chain 1

Spectrum
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Type | Ref | Trc | X-walue | Y-value |_Function | Function Result | Type | Ref | Trc | X-value 1 Y-value |__Function__| Function Result |
ML 1 5.752521 GHz -3.57 dbm M1 1 5.752561 GHz “1.14 dem
p2| M3l 1 -35.078 MHz -0.05 dB p2| M3l 1 -33.954 MHz 059 dB
M3 1 5.772541 GHz 10.10 dem M3 1 §.77263 GHz 7.83 dém
802.11ac(VHT40), CH159, Chain 0

802.11ac(VHT40), CH159, Chain 1

Spectrum }
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Type | Ref | Trc | X-walue | Y-value |_Function | Function Result | Type | Ref | Trc | X-value 1 Y-value |__Function__| Function Result |
ML 5.792561 GHZ ~3.76 dbm M1 1 5.790042 GHz 166 dbm
p2| M3l 1 -35.081 MHz 0.56 d p2| M3l 1 -33.935 MHz -1.63 dB
M3 1 5.812585 GHZ 11.27 dem M3 1 5.812643 GHz 7.37 dém
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9.2.26dB Bandwidth

Test procedure

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold.

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as
needed until the RBW/EBW ratio is approximately 1%.

Po0 o

Test Setup

Spectrum
EUT Attenuator | Analyzer

The loss between RF output port of the EUT and the input port of the Spectrum Analyzer has been
taken into consideration.

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
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Test Data
Fre 26dB BW (MH2) Limit

il i (Mqu) Chain0 | Chainl | (MHz) | Result
36 5180 | 18.338 | 18.22 N/A PASS

44 5220 | 18.307 | 18.218 N/A PASS

28 5240 | 18.196 | 18.127 N/A PASS

52 5260 1833 | 18.188 N/A PASS

802.11a 60 5300 1834 | 18.202 N/A PASS
64 5320 1847 | 18.189 N/A PASS

100 5500 18.2 18.192 N/A PASS

116 5580 | 18.324 | 18.333 N/A PASS

140 5700 | 18408 | 18.167 N/A PASS

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
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802.11a, CH36, Chain 0 802.11a, CH36, Chain 1
Spectrum & Spectrum L2
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Type | Ref | Tre | *-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | Function | Function Result
ML 1 5.183778 GHz 0.87 d8m M1 1 5.1B5067 GHz 3.45 dBém
02 M3 1 -18.338 MHz 0.16 d& 02 M3 1 -18.22 MHz 0.67 d&
3 1 5.189196 GHz -25.85 dém M3 1 5.16918 GHz ~22.54 gBm
802.11a, CH44, Chain 0 802.11a, CH44, Chain 1
Spectrum ] .2 Spectrum ] <
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Type | Ref | Tre | *-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | Function | Function Result
ML 1 5.222549 GHz 1.40 d8m M1 1 5.221319 GHz 3.70 dém
02 M3 1 -18.307 MHz 0.28 d& 02 M3 1 -18.21B MHz 0.20 d&
3 1 5229267 GHz ~24.70 dém M3 1 5.229163 GHz -22.69 dBm
802.11a, CH48, Chain 0 802.11a, CH48, Chain 1
Spectrum .2 Spectrum <
Ref Lavel 15.00 dBm = RBW 200 vhz Ref Level 15.00 dBm = RBW 200 bhz
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Marker Marker
Type | Ref | Tre | X-value |__¥-value | Function | Function Result | Type | Ref | Trc | X-value |___v¥-value | Function | Function Result
ML 1 5.241280 GHz 1.10 dém ML T 5.237571 GHz 3.45 dBm
0z M3 1 -18.196 Mz -0.35 d8 02 M3 1 -18.127 Mz 113 d8
M3 1 5.249118 GHz -24.98 dam M3 1 5249146 GHz -22.67 dBm
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802.11a, CH52, Chain 0

802.11a, CH52, Chain 1

Spectrum
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Spectrum
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fo Att 25de  SWT 2ms @ VBW 500 kHz  Mode Sweep fo Att 25de  SWT 2ms @ VBW 500 kHz Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TDF
[112-Chain 0-CHS2 @ 1Pk View 11a-Chain 1-CHS2 @1Pk View
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Marker Marker
Type | Ref | Tre | *-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | Function | Function Result
ML 1 5.258831 GH2 0.21 d8m M1 1 5.261289 GHz 3.02 dém
02 M3 1 -18.33 MHz -1.26 d& 02 M3 1 -18.1BB MHz 0.22 d8
M3 1 5.269219 GHz -24.76 dBm M3 1 5269164 GHz -23.34 dBm
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802.11a, CH60, Chain 1

Spectrum ]
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Spectrum ]
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o At 25l SWT 2ms @ VBW S00kHz  Mode Sweep o att 25d8  SWT 2ms @ VBW S00kHz  Mode Sweep
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o ML 0.37 dBm oa MIl1] 2.92 dBm|
5.2050520 GHz| 5.3018190 GHz|
M1
M3[1] -26.12 dBm)| M3[1] -23.05 dBm|
0d L —— 53002240 Gz | |0 J,-* TR : 52001810 G117
; r ) | :
20 -20 'l
o} L5 -23.080 == T
D1 25,630 dam * i [ \
/ \ / |
= Ty = L A .uuwll\'w A ke
I P A A bl iy ket o
50 cb =0
50 d 50 d
70d 70 di
a0 -0
CF 5.3 Ghz 2001 pts Span 60.0 MHz CF 5.3 GHz 2001 pts Span 60.0 MHZ
Marker Marker
Type | Ref | Tre | *-value | v-value | Function | Function Result | Type | Ref | Tre | X-valug | ¥-value | Function | Function Result
ML 1 5.295052 GHz 0.37 dam M1 1 5.301319 GHz 2.92 dém
02 M3 1 -18.34 MHz 0.42 d8 02 M3 1 -18.202 MHz ~0.19 dB
3 1 5.309224 GHz -26.12 dém M3 1 5.309181 GHz -23.05 d8m
802.11a, CH64, Chain 0 802.11a, CH64, Chain 1
Spectrum .2 Spectrum <
Ref Level 15.00 dBm & RBW 200 iHz Ref Level 15.00 dém & RBW 200 Kz
o At 25ds  SWT 2ms @ VBW S00kHz  Mode Sweep o att 25d8  SWT 2ms @ VBW S00kHz  Mode Sweep
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CF 5.32 GHz 2001 pts Span 60.0 MHz CF 5.32 GHz 2001 pts Span 60.0 MHZ
Marker Marker
Type | Ref | Tre | X-value |___¥-vale | Function | Function Result | Type | Ref | Trc | X-value |___v¥-value | Function | Function Result
ML 1 5316801 GHz 0.66 dom M1 1 5316262 GHz 2.48 dbm
D2 M3 1 -10.47 MHz 0.64 da o2 M3 1 -18.189 MHz -0.35 db
[2E] 1 5.329221 GHz -25.66 dem M3 1 5.329156 GHz -23.12 dBm
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802.11a, CH100, Chain 0

Spectrum
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802.11a, CH100, Chain 1
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Mode Sweep o Att 2508 SWT 2ms @ VBW S00kHz  Mode Swaep
SCL Count 200/200 ToF SEL Count 200/200 ToF
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marker marker
Type | Ref | Trc| %-valug | v-value | Function | Function Result | Type | Ref | Tre | %-value | v-value | Function | Function Result
ML 1 5.501319 GHz 2.14 dam M1 1 5.502543 GHz .72 dém
D2 M3 1 -18.2 MHz 0.07 d& D2 M3 1 -18.192 MHz -0.30 d8
M3 1 5505145 GHz -24.18 dBm M3 1 5505147 GHz -23.36 dBm

802.11a, CH116, Chain 0
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802.11a, CH116, Chain 1
Spectrum ]
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Marker Marker
Type | Ref | Tre | *-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | Function | Function Result
ML 1 5.5809 GHz 2.44 d8m M1 1 5.585037 GHz 2.85 dém
02 M3 1 -18.324 MHz 1.26 d8 02 M3 1 -18.333 MHz 0.30 d&
M3 1 5.589165 GHz -24.29 dom M3 1 5589178 GHz -23.18 dBm
802.11a, CH140, Chain 0 802.11a, CH140, Chain 1
Spectrum .2 Spectrum <
Ref Level 15.00 dBm & RBW 200 iHz Ref Level 15.00 dém & RBW 200 Kz
o At 25d8  BWT 2ms @ VBW 500 kH:  Mode Sweep o att 25d8  SWT 2ms @ VBW S00kHz  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 TOF
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Marker Marker
Type | Ref | Tre | X-value |___¥-vale | Function | Function Result | Type | Ref | Trc | X-value |___v¥-value | Function | Function Result
ML 1 5.702519 Gz 0.35 dém M1 1 5.701289 GHz 2.64 dbm
D2 M3 1 -18.408 MHz -1.18 d8 o2 M3 1 -18.167 MHz 0.38 d8
M3 1 5.709184 GHz -25.42 dom M3 1 570917 GHz -23.94 dBm
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Fre 26dB BW (MHz) | Limit

gt i (MHC;) Chain0 | Chainl | (MHz) | Result
36 5180 | 19.274 | 19262 | N/A | PASS

44 5220 | 19.299 | 19329 | N/A | PASS

48 5240 | 19243 | 19275 | N/A | PASS

52 5260 | 19281 | 19312 | N/A | PASS
802.11ac(VHT20)| 60 5300 | 19.322 | 19176 | N/A | PASS
64 5320 | 19211 | 19263 | N/A | PASS

100 5500 | 19.395 | 19.404 | N/A | PASS

116 5580 | 19.419 | 19.305 | N/A | PASS

140 5700 | 19.373 | 19342 | N/A | PASS
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802.11ac(VHT20), CH36, Chain 0

802.11ac(VHT20), CH36, Chain 1

Spectrum
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& RBW 200 kHz

o Att 10d8  SWT 2ms @ VBW 500 kHz  Mode Sweep o Att 10de SWT 2ms @ VBW S00 kHz  Mode Sweep
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Marker Marker
Type | Ref | Tre | %-valug | v-value | Function | Function Result | Type | Ref | Tre | %-value | ¥-value | Function | Function Result
ML 1 5.181319 GHz -19.17 d8m M1 1 5.175022 GHz -16.57 dBm
02 M3 1 -19.274 MHz -D.85 d& 02 M3 1 -19.262 MHz -0.17 dB
M3 1 518972 GHz 4517 dom M3 1 5.189724 GHz -42.46 dBm

802.11ac(VHT20), CH44, Chain 0

802.11ac(VHT20), CH44, Chain 1
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o At 10d8  SWT 2ms @ VBW 500 kHz  Mode Sweep o att 10d8  SWT 2ms @ VBW 500 kHz  Mode Sweep
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Marker Marker
Type | Ref | Tre | *-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | Function | Function Result
ML 1 5.222549 GHz -1B.65 d8m M1 1 5.215052 GHz -16.34 dBm
02 M3 1 -19.299 MHz D.86 d& 02 M3 1 -19.329 MHz -0.03 d8§
M3 1 5.225731 GHz -45.33 dom M3 1 5.225755 GHz -42.19 d8m

802.11ac(VHT20), CH48, Chain 0

802.11ac(VHT20), CH48, Chain 1
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Spectrum ]
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Marker Marker
Type | Ref | Tre | X-value |___v-value | Function | Function Result | Type | Ref | Trc | X-value |___v¥-value | Function | Function Result
ML 1 5.236312 GHz -16.78 dBm M1 1 5.234993 GHz -16.27 dém
D2 M3 1 18,243 MHz 0.22 d& D2 M3 1 18,275 MHz -0.60 db
[LE] 1 §.249681 GHz -45.24 dam M3 1 §.249692 GHz -42.21 dBm
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802.11ac(VHT20), CH52, Chain 0

802.11ac(VHT20), CH52, Chain 1

Spectrum
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Spectrum ]
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10d8  SWT 2ms @ VBW 500 kHz  Mode Sweep o Att 10d8  SWT 2ms @ VBW 500 kHz  Mode Sweep
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Marker Marker
Type | Ref | Tre | *-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | Function | Function Result
ML 1 5.261319 GHz -19.03 d8m M1 1 5.261319 GHz -16.67 dBm
02 M3 1 -19.281 MHz D.85 d& 02 M3 1 -19.312 MHz -0.28 d8
3 1 5269679 GHz 45 64 dBm M3 1 5.269699 GHz -42.46 d8m

802.11ac(VHT20), CH60, Chain 0
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Marker Marker
Type | Ref | Tre | *-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | Function | Function Result
ML 1 5.206312 GHz -19.46 d8m M1 1 5.206312 GHz -17.30 d8m
02 M3 1 -19.322 MHz 0.14 d& 02 M3 1 =19.176 MHz -0.40 d8
M3 1 5,309719 GHz -45.46 dBm M3 1 5.309639 GHz -43.19 dBm
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[(1=c(VAT20)-Chain 0-CHE+ @LFk view [[iac(VAT20)-Chain 1-CHE+ @LFk view
mi[1] -19.41 dBm| mi[1] -17.26 dBm)|
o " 5.3225490 GHz| -1 M1 5.3149930 GH|
M3[1] -45.46 dBm| Ma[1] -43.37 dBm)|
204 b sarasen o] | 200 !,; Kot \-LMJ.A,\ sareram0 s
a0 i -30
-~ DJ 'ALB -0 Dﬁ li
D1 -45.410 dBm ) T 1 43260 i Y
S0 d 50 di “‘
70 70
a0 d 80 df
0 d -90 di
-100 -100
CF 5.32 GHz 2001 pts Span 60.0 MHz CF 5.92 GHz 2001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value |___¥-vale | Function | Function Result | Type | Ref | Trc | X-value |___v¥-value | Function | Function Result
ML 1 5322545 GHz -15.41 dam M1 1 5314993 Ghz -17.26 dém
D2 M3 1 -18.211 MHz -1.00 dé D2 M3 1 18,263 MHz -0.63 db
M3 1 5.329659 GHz -45.45 dam M3 1 5.329709 GHz -43.37 dBm
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802.11ac(VHT20), CH100, Chain 0

802.11ac(VHT20), CH100, Chain 1

Spectrum & Spectrum ] L2
Ref Level -£.00 d&m & RBW 200 kHz Ref Level -5.00 d8m & RBW 200 kHz
o Att 10d8  SWT 2ms @ VBW 500 kHz  Mode Sweep o Att 10d8  SWT 2ms @ VBW 500 kHz  Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TDF
[112c(VHT20)-Chain 0-CH100 @ 1Pk View [L1ac{VHT20)-Chain 1-CH100 @ 1Pk View
o MI[1] ~17.91 dom| o MIl1] ~17.43 dBm|
- o 5.5012890 GHz| - r 5.5025490 GHz|
M3[1] -44.61 dBm)| 3[1] -43.77 dBm)|
-20d r, et 1---\ Mok, 5.5097630 GHz| -20 di fw‘ FYNPRIR NN W0 A ]I“l 5.5097100 GHz|
a0 ; \ 30 j‘ \‘
40 -40
T T T
01 43910 F * 1 43430 ?‘f ‘{
sa df l 50 d
ol Ll T Nl str
s " i b, gl s
[ R it ) T iy
70 70
a0 d a0 d
-40 di -40 di
-100 -100
CF 5.5 GHz 2001 pts Span 60.0 MHz CF 5.5 GHz 2001 pis Span 60.0 MHZ
Marker Marker
Type | Ref | Tre | *-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | Function | Function Result
ML 1 5.501280 Grz -17.91 dam M1 T 5.502540 Griz -17.43 dém
02 M3 1 -19.395 MHz 0.89 d& 02 M3 1 -19.404 MHz 0.42 d8
(5 1 5.509763 GHz 4461 dBm M3 1 550971 GHz 43.77 dBm

802.11ac(VHT20), CH116, Chain 0

802.11ac(VHT20), CH116, Chain 1

Spectrum ]
Ref Level -5.00 d&m

=]

® RBW 200 kHz

Spectrum ]
Ref Level -5.00 dém

(=]

@ RBW 200 kHz

o Att 10de SWT Zms @ VBW 500 kHz  Mode Swesp o att e SWT 2ms @ VBW 500 kH:  Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TDF
[112c(VHT20)-Chain 0-CH116 @ 1Pk View L1ac{VHT20)-Chain 1-CH116 @ 1Pk View
10 M1[1] ~18.01 dBm)| 10 Mi[1] <17.29 dBm|
h M1 5.5837780 GHz| h M1 5.5850670 GHz|
0 " LY Mff[l] -43.91 dBm| o N e N tl:l[l] -42.92 dBm|
e M 5.5897880 GHz le-wl- 5.56896640 GHz,
-30 JJ l -30
B iﬂ
-40 -40
T
D1 -44.010 ; ‘1'\ 1 -43.290 '\
50 df =50 di
N hmmmf \m o PRTIP T ’e wmu-vaJ il Al s
et o v A . o -
=70 =70
<80 di 80 di
-40 di -40 di
-100 -100
CF 5.50 GHz 2001 pts Span 60.D MHz CF 5.50 GHz 2001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | *-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result
ML 1 5.583778 GHz -18.01 dém M1 1 5.585067 GHz -17.29 dBm
02 M3 1 =19.419 MHz -0.01 d& 02 M3 1 -19.305 MHz -0.48 d8
M3 1 5,589788 GHz -43.91 dam M3 1 5,589664 GHz -42.92 dBm

802.11ac(VHT20), CH140, Chain 0

802.11ac(VHT20), CH140, Chain 1

Spectrum ]
Ref Level -5.00 d&m

=]

® RBW 200 kHz

Spectrum ]
Ref Level -5.00 dém

(=]

@ RBW 200 kHz

fo Att 10de  SWT 2Zms @ VBW 500 kHz  Mode Sweep po Att 10dE  SWT Zms @ VBW 500 kHz  Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 ToF
[[12c(VHT20)-Chain 0-CH140 @ 1Pk view [[iac(VAHT20)-Chain 1-CH40 @ 1Pk view
M1[1] -19.83 dBm| mi[1] -17.75 dBm)|
e 5.6988010 GHz 19 L 5.7025490 GHz,
" m3[1] -45.96 dBm| " T M3l -44.00 dBm|
204 e W 5.7097450 GHz -20 di r.! i e ‘*-JH\ 5.7096800 GHz,
-a0 Jl -30 h‘
a0 40
3 ¥
0j D1 -43.750 dBm
D1 -45.830 dBm E r‘% 1 -43.750 I}
504 50 di
[P TR Mlj i " e el _q,,ﬁ-ww":’l “‘M'MW'.‘“' " s
i v » b
70 70
a0 d 80 df
0 d -90 di
-100 -100
CF 5.7 GHz 2001 pts Span 60.0 MHz CF 5.7 GHz 2001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value |___v-value | Function | Function Result | Type | Ref | Trc | X-value |___v¥-value | Function | Function Result
ML 1 5698801 GHz -15.83 dam M1 5702545 GHz -17.75 dém
D2 M3 1 -10.373 MHz -0.03 d& D2 M3 1 18,342 MHz 0.41d8
M3 1 5.709745 GHz -45.95 dBm M3 1 570958 GHz -44.00 d8m
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Fre 26dB BW (MHz) | Limit

gt i (MHC;) Chain0 | Chainl | (MHz) | Result

38 5100 | 4126 | 4072 | NA | PASS

16 5230 | 41.194 | 41246 | N/A | PASS

54 5270 | 415 | 4097 | NA | PASS

802.11ac(VHT40)| 62 5310 | 41.085 | 41177 | N/A | PASS
102 5510 | 40.981 | 4044 | N/A | PASS

110 5550 | 41111 | 4069 | N/A | PASS

134 5670 | 41435 | 41127 | N/A | PASS

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
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802.11ac(VHT40), CH38, Chain 0

802.11ac(VHT40), CH38, Chain 1

Spectrum

&

Ref Level -5.00 dem & RBW 00 kHz

=)

Spectrum ]
Ref Level -5.00 d8m

& RBW £00 kHz

o Att 10d8 SWT 2ms @ VBW 1MHz  Mode Sweep o Att 1W0de SWT Zms @ VBW 1MHz Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TDF
[112c(VHT40)-Chain 0-CH38 @1Pk View [L1ac{VHT40)-Chain 1-CH38 @1Pk View
o MI[1] ~19.39 dom| o MIl1] ~16.06 dBm|
- 5.1949180 GHz| - T 5.1835230 GHz|
' ma1] -46.28 dBm| 11 -41.48 dBm|
-20 ¢ r*_. 'h»\\ 5.2107830 GHz| -20 di f- ‘ 5.2104190 GHz|
a0 30 f
. / . v,
7 g D1 -42.060
D1 -45.390 démr lr \‘ f
50 df =50 di ‘}r
- it WJ [ L bt AN st PR T R
&0 difm= L = -0
70 70
a0 d a0 d
-40 di -40 di
-100 -100
CF 5.19 GHz 2001 pts Span 1200 MHz CF 5.19 GHz 2001 pis Span 120.0 MHz
Marker Marker
Type | Ref | Tre | *-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | Function | Function Result
ML 1 5.194918 GHz -19.39 dém M1 1 5.183523 GHz -16.06 d8m
02 M3 1 -41.26 MHz 1.73 d& 02 M3 1 -40.72 MHz -2.04 d§
M3 1 5.210783 GHz -45.26 dom M3 1 5210415 GHz ~41.48 dBm

802.11ac(VHT40), CH46, Chain 0

802.11ac(VHT40), CH46, Chain 1

=]

Spectrum ]
Ref Level -5.00 d&m

® RBW 500 kHz

(=]

Spectrum ]
Ref Level -5.00 dém

@ RBW 500 kHz

o att 10de SWT 2ms @ VBW 1MHz  Mode Sweep o att 10dE  SWT 2ms @ VBW 1MHz  Mode Sweep
SCL Count 200/200 ToF SEL Count 200/200 ToF
[[1=C(VAT#0)-Chain 0-CH46 @ 1Pk view [[1ac(VAT20)-Chain 1-CH46 @ 1Pk view
o MIL1] ~18.53 dbm)| o MLl ~16.06 dBm)|
: " 5.2830580 GHz - WL 5.2867770 GHz,
Y M3[1] -44.09 dBm| 11 -41.84 dBm)|
20 d I,.,ﬂ i -’ —»-.,\ 52505350 GHz -20 di [““ 5.2507640 GHz,
-a0 -30
. / \ . / \
oy Y D1 -42.060 T T
D1 44,530 dam T Y '\\
S0 d 7 50 di %
gt sl i W._ PN T TR S T —— ik
E = -0
70 70
a0 d 80 df
0 d -90 di
-100 -100
CF 5.2 GHz 2001 pts Span 120.0 MHz CF 5.23 GHz 2001 pts Span 120.0 MHz
marker marker
Type | Ref | Tre | *-value | v-value | Function | Function Result | Type | Ref | Tre | *-value | ¥-value | Function | Function Result |
ML 1 5.233058 GHz -18.53 dam M1 1 5.236777 GHz -16.06 d&m
D2 M3 1 41,194 MHz 0.25 d& D2 M3 1 41,246 MHz -163 d8
M3 1 5.250535 GHz -44.09 dBm M3 1 5250764 GHz -41.84 dBm

802.11ac(VHT40), CH54, Chain 0

802.11ac(VHT40), CH54, Chain 1

=]

Spectrum ]
Ref Level -5.00 d&m

® RBW 500 kHz

(=]

Spectrum ]
Ref Level -5.00 dém

@ RBW 500 kHz

bo Att 10de  SWT Zms @ VBW 1MHz  Mode Sweep po Att 10dé  SWT Zms @ VBW 1MHz Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 ToF
[[12c(VHT0)-Chain 0-CHS+ @LFk view [[1ac(VAT40)-Chain 1-CHG+ @LFk view
mi[1] -19.10 dBm| mi[1] -15.82 dBm)|
e 5.2664020 GHz 19 52746180 GHz,
kS ma[1] -46.23 dBm| - (1] -41.17 dBm|
204 u«.,,\ 5.2907800 GHz -20 di f-r 5.2907790 GHz,
30 -0 i
] / \e
“a o g BNy 41,800 dam T
D1 -45.100 '3 X )}\ "’k
S0 d 50 di
NPT O | ST ‘JMM | Lo RSO PPN " sk by i
i) 1 -0
70 70
a0 d 80 df
0 d -90 di
-100 -100
CF 5.27 GHz 2001 pts Span 120.0 MHz CF 5.27 GHz 2001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value |___¥-value | Function | Function Result | Type | Ref | Trc | X-value |___v¥-value | Function | Function Result |
ML 1 5266402 GHz -15.10 dam M1 1 5.274618 GHz -15.82 dém
D2 M3 1 -41.5 MHz -0.75 & D2 M3 1 -40,87 MHz -1.14dB
M3 1 5.29078 GHz -46.23 dam M3 1 5290779 GHz -41.17 dBm
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802.11ac(VHT40), CH62, Chain 0

802.11ac(VHT40), CH62, Chain 1

Spectrum & Spectrum ] L2
Ref Level -£.00 d&m & RBW 500 kHz Ref Level -5.00 d8m & RBW 500 kHz
o Att 10d8 SWT 2ms @ VBW 1MHz  Mode Sweep o Att 10d8 SWT 2ms @ VBW 1MHz Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TDF
[112c(VHT40)-Chain 0-CHE2 @ 1Pk View [L1ac{VHT40)-Chain 1-CHE2 @1Pk View
o MI[1] ~19.07 dom| o MIl1] ~16.23 dBm|
- o 5.3062820 GHz| - G 5.3147380 GHz|
» ¥ M3[1] -46.25 dBm| P 1] -42.18 dBm)|
-20 5.3306010 GHz| -20 fr" 5.3307010 GHz|
30 30 !
> ] \ - ] "
b L] 1 42230
D1 -45.070 3 X Vi \
s Y 50 d il ¥l
Moot Mttt st AR D NPT A T
bt A 40
70 70
a0 d a0 d
a0 d -40 di
-100 -100
CF 5.31 GHz 2001 pts Span 1200 MHz CF 5.31 GHz 2001 pis Span 120.0 MHz
Marker Marker
Type | Ref | Tre | *-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | Function | Function Result
ML 1 5.306282 GHz -19.07 d8m M1 1 5.314738 GHz -16.23 dBm
02 M3 1 -41.085 MHz 0.12 d& 02 M3 1 =41.177 MHz 0.27 d&
M3 1 5.330601 GHz -45.25 dam M3 1 5.330701 GHz -42.18 d8m

802.11ac(VHT40), CH102, Chain 0

802.11ac(VHT40), CH102, Chain 1

Spectrum ]

=]

Spectrum ]

(=]

Ref Lavel -5.00 dem & RBW 500 khz Ref Leval -5.00 d&m & RBW 500 khz
bo Att 10de  SWT Zms @ VBW 1MHz  Mode Sweep po Att 10dé  SWT Zms @ VBW 1MHz Mode Sweep
SCL Count 200/200 ToF SEL Count 200/200 ToF
[[1=C(VAT20)-Chain 0-CHI10Z @ 1Pk View [[1ac(VAT20)-Chain 1-CHI10Z @ 1Pk View
o MIL1] -17.75 dbm)| o MLl -16.14 dBm)|
: [ 5.5146780 GHz - ™I 5.5146180 GHz,
N Y M3[1] -43.55 dBm) Y. marl -42.94 dBm|
204 (—« 55906450 GHz -20 di r— Ty 5.5904210 GHz,
-a0 ], \‘ -30 ) |LL
~0 3 '3 — TN = ¥
D1 -43,750 dBm # T 01 -42.140 ,IP \‘
s0d ; 50 di "
L B P mm N o T o Al L T vl
e i 4 o
70 70
a0 d 80 df
0 d -90 di
-100 -100
CF 5.51 GHz 2001 pts Span 120.0 MHz CF 5.51 GHz 2001 pts Span 120.0 MHz
marker marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
ML 1 5.514578 GHz -17.75 dam M1 1 5.514518 GHz -16.14 d&m
D2 M3 1 40,981 MHz -0.38 d& D2 M3 1 -30,44 MHz 0.53 dg
M3 1 5530645 GHz -43.55 dBm M3 1 5.530421 GHz -42.94 dBm
802.11ac(VHT40), CH110, Chain 0 802.11ac(VHT40), CH110, Chain 1
Spectrum ] .2 Spectrum <
Ref Lavel -5.00 dem & RBW 500 khz Ref Level 15.00 dem ® RBW 500 kHz
bo Att 10de  SWT Zms @ VBW 1MHz  Mode Sweep po Att 25cdBE  SWT 2ms & VBW 1MHz Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 ToF
[[12c(VHT0)-Chain 0-CH110 @ 1Pk view [[iac(VAT40)-Chain 1-CH110 @ 1Pk view
M1 mi[1] -12.83 dBm| " mi[1] .49 dBm|
e 5.5461020 GHz 1o MI 5.5545580 GHz|
,qun" -39.03 dBm| N i | (1] -22.70 dBm)|
204 H 5.5707360 GHz o d r 5.57D4460 GHz,
-a0 -10 Y
f ke / L
arEEm=—{01 -38.830 20 5 x|
" D1 22,510 d8m £ ‘.“‘
50 di M 30d
harit¥ ) A ot Y
e b s s Mt i P
70 50
a0 d 50 o
a0d -70 di
-100 -0
CF 5.55 GHz 2001 pts Span 120.0 MHz CF 5.55 GHz 2001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value |___¥-vale | Function | Function Result | Type | Ref | Trc | X-value |___v¥-value | Function | Function Result |
ML 1 5.546102 GHz -12.83 dam M1 1 5.554558 GHz 3.44 dBm
D2 M3 1 41,111 MHz -0.08 d& D2 M3 1 -40,6% MHz -0.23 db
M3 1 5.570736 GHz -39.03 dam M3 1 5.570446 GHz -22.70 d8m
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802.11ac(VHT40), CH134, Chain 0 802.11ac(VHT40), CH134, Chain 1
Spectrum ] C.';’J Spectrum ‘FEJ
Ref Level 15.00 dBm & RBW 500 kHz Ref Level 15.00 dBm & RBW 500 kHz
o Att 2508 SWT 2ms @ VBW 1MHz  Mode Swesp o Att 25db SWT 2ms @ VBW 1MHz  Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TDF
[[15C(VHT40)-Chain 0-CH134 @ 1Pk View 115c(VHT20)-Chain 1-CH134 @ 1Pk View
o MI[1] 0.99 dBm o MIl1] 3.45 dBm|
o 5.6663420 GHz| M1 5.6747980 GHz|
o v mM3[1] -25.48 dBm b N ¥ . M3l1] -22.18 dBm)
1 m..\,_\ 5.6907870 GHz| J.- v—vw\ 5.6904750 GHz|
-10 dem -10 dem f b
-20 dem } \ 20 dém ;,"‘ }",3
of N D1 -22.550 d8m:
D1 -25.010 7 % f "ﬂ
-30 dem -30 dBm i
" lMﬂV"'{ "‘l\ Mo T TR S Y L
50 dem 50 dém
60 deBm -0 dim
-70 dem 70 dem
-80 dBm -80 dBm
CF 5.67 GHz 2001 pts Span 1200 MHz CF 5.67 GHz 2001 pis Span 120.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result
ML 1 5.666342 Grz 0.99 darm M1 T 5.674798 Grz .45 d8m
02 M3 1 -41.435 MHz 0.78 d& 02 M3 1 -41.127 MHz 0.20 d&
(5 1 5.690787 GHz -25.48 dom CE 1 5.690475 GHz -22.18 d8m
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9.3. Occupied Bandwidth

Test procedure

a. Set center frequency to the nominal EUT channel center frequency.

b. Setspan =1.5 times to 5.0 times the OBW.

c. Set RBW = 1% to 5% of the OBW

d. Set VBW >3 x RBW

e. Video averaging is not permitted. Where practical, a sample detection and single sweep mode
shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be
used.

f.  Use the 99% power bandwidth function of the instrument (if available).

g. If the instrument does not have a 99% power bandwidth function, the trace data points are
recovered and directly summed in power units. The recovered amplitude data points, beginning
at the lowest frequency, are placed in a running sum until 0.5% of the total is reached; that
frequency is recorded as the lower frequency. The process is repeated until 99.5% of the total
is reached; that frequency is recorded as the upper frequency. The 99% occupied bandwidth is
the difference between these two frequencies.

Test Setup

EUT Attenuator |

Spectrum
Analyzer

The loss between RF output port of the EUT and the input port of the Spectrum Analyzer has been

taken into consideration.

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
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Test Data
Fre OBW (MHz) Limit

il i (Mqu) Chain0 | Chainl | (MHz) | Result
36 5180 | 16.536 | 16518 N/A PASS

44 5220 1654 | 16502 N/A PASS

28 5240 | 16537 | 16.498 N/A PASS

52 5260 | 16.586 | 16512 N/A PASS

60 5300 | 16551 | 16534 N/A PASS

502 11a 64 5320 | 16.613 | 16532 N/A PASS
100 5500 | 16556 | 16518 N/A PASS

116 5580 | 16.573 | 16572 N/A PASS

140 5700 | 16586 | 16528 N/A PASS

149 5745 | 16608 | 16513 N/A PASS

157 5785 | 16.589 | 16534 N/A PASS

165 5825 | 16586 | 16534 N/A PASS

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
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802.11a, CH36, Chain 0 802.11a, CH36, Chain 1
Spectrum [ spectrum ] o=
RefLevel 20.00 dam & RBW 500 kHz RefLevel 20.00 gém & RBW 500 kHz
o At 3008 SWT 2ms VBW 2MHz  Mode Sweep o At 3008 §WT 2ms VBW 2WMHz  Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 TOF
[[1a-chain 0-CH35 @ 1Pk view [[1a-Chain 1-CH36 @1PK View
Mi[1] 4.64 dBm)| m1[1] 8.95 dBm)|
© a.a7e5525 el || 1 51762915 GHz
T occ Bw 16.535540555 MHz] c 16.518098006 MHz|
i . w R W&uu&g
T Jophest 2
o K o \
/ \ / \
/ \ N \
30 -30
" . LN T FPRAPIPR s 7T TS P
20 -0
50 50
50 d 50 d
70 di 70 di
CF 5.18 GHz 2001 pts Span 57.90105 MHz | | [ CF 5.18 GHz 2001 pts Span 57.06107 Mz
Marker Marker
Type | Ref | Trc | X-value |___y-value | Function | Function Result | Type | Ref | Tre | X-value |___v-vale | Function | Function Result |
ML T 5.1765525 GHz 4,64 dBm ML T 5.1762915 GHz .95 dBm
T1 1 51717606 GHZ -2,79 dem 0cc Bw 16535540555 MKz T1 L 5.1717883 GHz 1,21 dam Qcc By 16,516093006 MHz
T2 1 5.1802962 GHz -2,37 dbm T2 1 5.1893064 GHz 0.96 dam
802.11a, CH44, Chain 0 802.11a, CH44, Chain 1
Spectrum ] [ spectrum ] o=
RefLevel 15.00 dam & RBW 500 kHz RefLevel 20.00 gém & RBW 500 kHz
o At 2508 SWT 2ms  VBW 2 MMz Mode Sweep o At 3008 §WT 2ms VBW 2WMHz  Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 TOF
[[1a-chain 0-CH44 @ 1Pk view [[1a-Chain 1-CHa% @1PK View
M1[1] 4.88 dBm)| m1[1] 8.39 dBm)|
o 1 52247014 GHZ] M1 5.2187534 GHz|
T 1 partn o Ly 16 5 MHz| o A At W\—w 16.502094023 MHz|
o IS ,.w'.,;uﬂ, ,%2
/ \ .
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0 7 %
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. el ﬂf‘ L ol el i oA
W o s b
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50
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60 di
0d
0d
80 d
CF 5.22 GHz 2001 pts Spon 37.76111 MHz | | [[€F 5.22 GHz 2001 pts Spon 57.78111 MHz
Marker arker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | [ Type | ref | Trc | X-value | v-value | Function | Function Result |
W1 T 5.224701% GHz .88 dem W1 T 5.2187534 GHz 8.30 dém
T1 1 52117867 GHz -179 dam Oce Bw 16.539856252 MHz T1 1 5.2116056 GHz 0.39 dam Qce Bw 16.502094023 MHz
T2 1 5.2203266 GHz -2,91 dom T2 1 5.2283077 Gz 1.44 dém
802.11a, CH48, Chain 0 802.11a, CH48, Chain 1
Spectrum | 2| spectrum ] =
Ref Level 20.00 dom = RBW 500 krz Ref Lavel 20,00 dom = RBW 500 khz
o At 3008 SWT 2ms  VBW 2MHz Mode Sweep o At 0GB SWT 2ms  VBW ZMHz  Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 TOF
L1a-Chain 0-CH43 @1Pk view L1a-Chain 1-CH4B @1Pk View
M1L1] 5.3 dBm| MI[1] 8.41 dBm|
5.2427625 GHz| ML 5.2944505 GHz
v "Hocc Bw 16.537019080 Mz | [ 10 P R PN P " . 16.907658446 M
" M b T g
j 7 \ j / q7\
-10 / L\ -10 / \
20 ﬂ \ 20 /‘ \
30 E
b Akl ol htviohiunki PR TR e s iyttt Atemlsisi b
) -0
=0 =0
50 d 50 d
70 di 70 di
CF 5.24 GHz 2001 pts Spon 37.86107 MHz | | [[€F 5.24 GHz 2001 pts Spon 57.00105 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | [ Type | ref | Trc | X-value | v-value | Function | Function Result |
W1 T 5.2427625 GHz 5.33 dbm W1 5.2344505 GHz 8.41 dém
T1 1 5.2317693 GHz 2,68 d8m Occ Bw 16.53701908 MHz T1 L 5.2317985 GHz 0.9 dam Qce Bw 16497658448 MHz
T2 1 5.2483064 GHz -2,41 dsm T2 1 52482062 GHz 0.98 d8m
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802.11a, CH52, Chain 0 802.11a, CH52, Chain 1
Spectrum [@] Spectrum | [@]
RefLevel 15.00 dam & RBW 500 kHz RefLevel 20.00 gém & RBW 500 kHz
o At 2508 SWT 2ms VBW 2MHz  Mode Sweep o At 3008 §WT 2ms VBW 2WMHz  Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 TOF
[[1a-Chain 0-CH5Z @1PK View [[1a-chain 1-CH52 @1PK View
10 M1[1] 4.18 dBm)| m1[1] 8.23 dBm)|
i s.2630245 cHef || M1 52550785 GHz
o } Jopssu \ 16.506288725 MHZ, 7 h 58 \I'? 16.51186:4223 MHzZ|
o
-0 / \
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20 / \
JI '1\ 20
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Y \R«| M\m Ak 'in_r_... Iy ¥ TRETI A
" -0
50
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&0 d
04
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80 d
CF 5.26 GHz 2001 pts Span 90.06097 MHz CF 5.26 GHz 2001 pts Span 50.02099 Mz
Marker Marker
Type | Ref | Trc | X-value |___y-value | Function | Function Result | Type | Ref | Tre | X-value |___v-vale | Function | Function Result |
ML T 52630245 GHz 4,18 dam ML T 5.2550785 GHz 8,23 dém
T 1 52517449 GHZ -2,97 dem 0cc Bw 16,586289775 MHZ T L 5.2517726 GHz 0,87 dam Qcc By 16,511864223 MHZ
T2 1 52633312 GHz -3.02 dém T2 1 5.2602844 GhHz 1.17 dém
802.11a, CH60, Chain 0 802.11a, CH60, Chain 1
Spectrum | [@] Spectrum | [@]
RefLevel 15.00 dam & RBW 500 kHz RefLevel 20.00 gém & RBW 500 kHz
o At 2508 SWT 2ms VBW 2MHz  Mode Sweep o At 3008 §WT 2ms VBW 2WMHz  Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 TOF
[[1a-Chain 0-CHG0 @ 1PK View [[1a-Chain 1-CHB0 @1PK View
M1[1] 4.10 dBm| Mi[1] 8.17 dBm|
o T 5.2081585 GHz| M 5.2087205 GHz|
R s Xz i 12 1655144460 Mz [ |f 10 [ og R - 16.534022069 MHz|
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80 d
CF 5.3 GHz 2001 pts Span 37.06101 MHz CF 5.3 GHz 2001 pts Spon 57.04103 MHz
Marker arker
Type | Ref | Trc | X-value |__v-value | Function | Function Result | [ Type | ref | Trc | X-value | v-value | Function | Function Result |
W1 T 52981565 GHz .10 dem W1 T 5.2087295 GHz 8.17 dém
1 1 5.2917622 GHz 3,02 dém Oce Bw 16.551444538 MHz 1 1 5.2917700 GHz 0.60 dam Qce Bw 16.534022069 MHz
T2 1 53003137 Gz -2.07 dém T2 1 5.3093048 GHz 0.73 dém
802.11a, CH64, Chain 0 802.11a, CH64, Chain 1
Spectrum | [:] Spectrum | [@]
RefLevel 15.00 dam & RBW 500 kHz RefLevel 20,00 dem & RBW 500 kHz
o At 2508 SWT 2ms VBW 2MHz Mode Sweep o At 300E SWT 2ms  VBW 2MHz  Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 TOF
L1a-Chain 0-CHG @ 1Pk View L1a-Chain 1-CHb* @1Pk View
o M1L1] 4.35 dBm| MI[1] 7.48 dBm|
T s.a1esees ahizf ||| 1 5.0168495 GHz
R p—— 2 16.612703378 MHz, o c Bw . 16.502463623 MHzZ|
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CF 5.32 GHz 2001 pts Span 37.86107 MHz CF 5.32 GHz 2001 pts Spon 57.08101 MHz
Marker Marker
Type | Ref | Trc | X-value |___v-value | Function | Function Result | [ Type | ref | Trc | X-value | v-value | Function | Function Result |
W1 T 53185095 GHz .35 dem W1 5.3168455 GHz 7.48 dBm
T1 1 5.3117126 GHz 3,65 dBm Occ Bw 16.612703378 MHz T1 L 5.3117812 GHz 1.27 dem Qce Bw 16.532463623 MHz
T2 1 53283253 GHz. -2,22 d8m T2 1 5.3283137 GHz 0.71 dém
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802.11a, CH100, Chain 0 802.11a, CH100, Chain 1

Spectrum ] = Spectrum ] o=

Ref Level 20,00 dém © RBW 500 kHz Ref Level 20,00 gém & RBW 500 kHz
o At 30d8  SWT 2ms VBW 2 MHz  Mode Sweep o At 3048 SWT 2ms  VBW 2 MHZ  Mode Sweep
SGL Count 200,200 TOF SGL Count 200/200 TOF
[1a-Chain 0-CH100 @ 1Pk Yiew [11a-Chain 1-CH100 @ 1Pk Yiew
Mi1[1] 6.04 dBm)| mi[1] 7.80 dBm)|
5.4953645 GHz| M1 5.50300B5 GHz|
io * io

16.518098006 MHZ

occ B 16555940155 MHz, N " v
A T1 sty (.
. T ay sl

5 lu ”,i -30
TP FR oy " s e Inh m.l oy T —

-0 -0

50 50

50 d 50 d

=70 df =70 df

CF 5.5 GHz 2001 pts Span 57.06107 MHz CF 5.5 GHz 2001 pts Span 57.06107 Mz

Marker Marker

Type | Ref | Trc | X-value |___y-value | Function | Function Result | Type | Ref | Tre | X-value |___v-vale | Function | Function Result |

ML T 52953645 GHz 6.04 dBm ML T 5.5030085 GHz 7.80 dém
T 1 54917693 GHZ -1,58 d8m 0cc Bw 16,555940155 MHz T1 L £.4918072 GHz 1,02 dam Qcc By 16,518098006 MHz
T2 1 5.5083253 GHz -0.45 dém T2 1 5.5093263 Gz 1.30 dém

802.11a, CH116, Chain 0 802.11a, CH116, Chain 1

Spectrum ] = Spectrum ] o=

Ref Level 20,00 dém © RBW 500 kHz Ref Level 20,00 gém & RBW 500 kHz
o At 30d8  SWT 2ms VBW 2 MHz  Mode Sweep o At 3048 SWT 2ms  VBW 2 MHZ  Mode Sweep
SGL Count 200,200 TOF SGL Count 200/200 TOF
[L1a-Chain 0-CH116 @ 1Pk Yiew [L1a-Chain 1-CH115 @ 1Pk Yiew
Mi1[1] 6.07 dBm)| 7.96 dBm|
o X 5.5800845 cHzf ||| 5.5843805 GHz|

16.571944138 MHz,

Occ Bw 16.

v L RV T —— ] S

-0 -0

50 50

50 d 50 d

70 di 70 d

CF 5.58 GHz 2001 pts Span 37.00105 MHz CF 5.58 GHz 2001 pts Spon 57.04103 MHz

Marker Marker

Type | Ref | Trc | X-value |___v-value | Function | Function Result | [ Type | ref | Trc | X-value | v-value | Function | Function Result |
W1 T 55809845 GHz 6.07 dém W1 T 5.5843805 GHz 7.96 dBm
1 1 5.5717417 GHz -1.02 dém Occ Bw 16.573422664 MHz T1 1 5.571752 GHz 0.68 dam Occ Bw 16.571944138 MHz
T2 1 5.5083151 GHz -1.42 dom T2 1 5.5683239 GHz 0.54 dam

802.11a, CH140, Chain 0 802.11a, CH140, Chain 1

Ref Level 15.00 dém ® RBW 500 kHz Ref Level 20,00 dém - RBW 500 kHz
o AL 2508 SWT 2ms  VBW 2MHz  Mode Sweep o AL 300 SWT 2ms  VBW 2ZMHz  Made Sweep
SGL Count 200/200 TDF SGL Count 200/200 TOF
[11a-Chain 0-CH140 @ 1Pk Wiew, [11a-Chain 1-CH140 @1Pk View
0 M1[1] 4.41 dBm Mi[1] 7.50 dBm|
M1 5.7043365 GHz| 5.60080385 GHz|

P QRN B, 16586209775 MHZ

’ 7 \ . #

M1
C By 16.527548526 MHz)
WERYTVII MR o e

20 / N
s WMM_HM whiseatned | Boosmrmria AT ookl

ti g b "
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=0
50
60 d
70d
0d
80 d
CF 5.7 GHz 2001 pts Span 38.06007 MHz CF 5.7 GHz 2001 pts Spon 58.10095 MHz
Marker Marker
Type | Ref | Trc | X-value |__v-value | Function | Function Result | [ Type | ref | Trc | X-value | v-value | Function | Function Result |
W1 T 57043365 GHz .41 dbm W1 56088385 GHz 7.50 dbm
T1 1 5.6917069 GHz -3.11 dém Occ Bw 16.586289775 MHz T1 L 5.8017743 GHz -1.15 dam Occ Bw 16.527543526 MHz
T2 1 57082931 GHz -3.14 d8m T2 1 57083018 GHz -0.13 dem
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802.11a, CH149, Chain 0

802.11a, CH149, Chain 1

=

Spectrum Spectrum [@]
RefLevel 15.00 dam & RBW 500 kHz RefLevel 0.00 d6m & RBW 500 kHz
o At 2508 SWT 2ms VBW 2MHz  Mode Sweep o At 10dE SWT 2ms VBW 2MHz  Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 TOF
[[1a-Chain 0-CH143 @1Pk View [[1a-Chain 1-CA143 @ 1Pk View
10 Mi[1] 3.93 dBm)| m1[1] -12.63 dBim)
1 57475055 GHz| i 57420575 GHz
— T, 16.608387681 MHz| | 17 Occ By 16.513482609 MHzZ|
o 7 s T WMW \_YVQ
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CF 5.745 GHz 2001 pts Span 57.96101 MHz CF 5.745 GHz 2001 pts Span 57.96101 Mz
Marker Marker
Type | Ref | Trc | X-value |___y-value | Function | Function Result | Type | Ref | Tre | X-value |___v-vale | Function | Function Result |
ML T 57475055 GHz 3,93 dbm ML T 5.7420575 Ghz -12.63 dém
T 1 5.7367433 GHZ -4,52 dBm 0cc Bw 16,608387681 MHZ T L 5.7368002 GHz -19.26 dam Qcc By 16,513482609 MHz
T2 1 5.7533516 Gz -3.84 dom T2 1 5.7533137 Gz -19.15 dém
802.11a, CH157, Chain 0 802.11a, CH157, Chain 1
RefLevel -5.00 GBm & RBW 500 kHz RefLevel 0.00 d6m & RBW 500 kHz
o At 10dE BWT Zms  VBW 2MHZ  Mode Sweep o ate 10dE SWT 2ms VBW 2MHz  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 TOF
[[1a-Chain 0-CH157 @1Pk View [[1a-chain 1-CA157 @ 1Pk View
Mi[1] -16.62 dBmj| m1[1] -12.86 dBim|
-1o Wi 5.7834435 GHz] " 5.7831415 GHz|
. . e DG i, 16509406667 Mz | [ 17 Ty Oce Bw 16534022069 MHz|
- !‘? \ w0 T1 i ..MMWWWV\;E
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W 3 o LV S R
0 v ¥
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70
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80 di
S0d
90 d
-100 df
CF 5.785 GHz 2001 pts Span 37.06101 MHz CF 5.785 GHz 2001 pts Spon 57.04103 MHz
Marker arker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | [ Type | ref | Trc | X-value | v-value | Function | Function Result |
W1 T 5.7834435 GHz ~16.62 dém W1 T 57831415 GHz ~12.86 dém
1 1 5.7767433 GHz -23,68 dam Oce Bw 16.559406667 MHz 1 1 5.7767899 GHz -20.06 dém Qce Bw 16.534022069 MHz
T2 1 5.7933327 Gz -24,22 dém T2 1 5.7933230 GhHz -21.30 dém
802.11a, CH165, Chain 0 802.11a, CH165, Chain 1
E— Gl =
RefLevel -5.00 dBm & RBW 500 kHz RefLevel 0.00 dbm & RBW 500 kHz
o At 10dE SWT 2ms  VBW 2MHz  Mode Sweep o At 100E  SWT 2ms  VBW 2MHz  Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 TOF
[f1a-Chain 0-CH165 @1Pk View [f1a-Chain 1-CH165 @10k View
o M1L1] ~16.19 dBm| MI[1] -12.32 dm)|
G s.0209995 Gz ||| ML 5.0269535 GHz
- ‘ A v . 16.506289775 MHz, 4l . cow . 16.524022069 MHz|
f X 20
30 / \
/ \ 30
< / I\
/ \1‘ 0
50 ¢ PR v 5 l‘.'\nll n ™ o _/’ \
"o ik R T e
50
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70
80
80 d
90 d
90 d
-100 df
CF 5.825 GHz 2001 pts Span 38.06007 MHz CF 5.825 GHz 2001 pts Spon 57.04103 MHz
Marker Marker
Type | Ref | Trc | X-valug | ¥-value | Function | Function Result | [ Type | ref | Trc | X-value | v-value | Function | Function Result |
W1 T 5.8203395 GHz ~16.19 dém W1 58260535 GHz ~12.32 dém
T1 1 5.8167259 GHz -24,64 dam Occ Bw 16.586289775 MHz T1 L 59167899 GHz -20.17 dam Qce Bw 16.534022069 MHz
T2 1 5.8333122 GHz. -23,98 dém T2 1 58333230 GHz -20.62 dBm
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Fre OBW (MHz) Limit
gt Cla (Mqu) Chain0 | Chainl | (MHz) | Result
36 5180 1769 | 17.673 N/A PASS
44 5220 1766 | 17.682 N/A PASS
48 5240 | 17.688 | 17.708 N/A PASS
52 5260 17.67 | 17.688 N/A PASS
60 5300 | 17.713 | 17.675 N/A PASS
64 5320 | 17.685 | 17.665 N/A PASS
802.11ac(VHT20) 45 5500 | 17.685 | 17.688 N/A PASS
116 5580 | 17.708 | 17.69 N/A PASS
140 5700 17.7 17.703 N/A PASS
149 5745 | 17.698 | 17.68 N/A PASS
157 5785 | 17.698 | 17.68 N/A PASS
165 5825 17.7 17.7 N/A PASS
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802.11ac(VHT20), CH36, Chain 0

802.11ac(VHT20), CH36, Chain 1

Spectrum

(=]

Spectrum o=
RefLevel -5.00 GBm & RBW 500 kHz RefLevel 0.00 d6m & RBW 500 kHz
o At 10dE BWT Zms  VBW 2MHZ  Mode Sweep o At 10dE SWT 2ms VBW 2MHz  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 TOF
[[Lac(vHTZ0)-Chan 0-CHI6 @ 1Pk View [[1ac(vHT20)-Chan 1-CH36 @1Fk View
M1[1] -16.11 dBmj Mmi[1] -12.48 dBm|
-1o 51000600 Grzf | i 51747040 GHz|
- 17.690405152 muz| | - Oce Bw 17.672802764 MHzZ|
20 T 1 el o T | LI U .\ —
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pda ga [Tt T T——| T T PR
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70
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80 di
50 di
50 di
-100 df
CF 5.18 GHz 2001 pts Span 40.17991 MHz | | [ CF 5.18 GHz 2001 pts Span $0.13999 Miiz
Marker Marker
Type | Ref | Trc | X-value |___y-value | Function | Function Result | Type | Ref | Tre | X-value |___v-vale | Function | Function Result |
ML T 5. 18006 GHz -16.11 dém ML T 5.174704 GHz ~12.46 dém
T 1 5.171208 GHz -22,59 d8m 0cc Bw 17,690405152 MHz T L 5.1712137 GHz -19,90 dém Qcc By 17,672802764 MHZ
T2 1 5.1008954 GHz -23.20 dém T2 1 5.1886866 GHz -18.85 dém
802.11ac(VHT?20), CH44, Chain 0 802.11ac(VHT?20), CH44, Chain 1
Spectrum = Spectrum o=
RefLevel -5.00 GBm & RBW 500 kHz RefLevel 0.00 d6m & RBW 500 kHz
o At 10dE BWT Zms  VBW 2MHZ  Mode Sweep o At 10dE SWT 2ms VBW 2MHz  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 TOF
[[Lac(vHTZ0)-Chan 0-CHe4 @ 1Pk View [[1ac(vHT20)-Chan 1-CHa4 @1Fk View
M1[1] -15.45 dBm| m1[1] -12.23 dBim|
-10 b s:2220a00 Grzf | ML 52147850 GHz
T3 i 2 17.6: 7mmz| |- c Bw 17.602313268 MHzZ|
20 s W b T%,ML --R»ub....,.;%‘:
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o ootttk | R A,
50
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80 di
S0d
90 d
-100 df
CF 5.22 GHz 2001 pts Spon 40.01999 MHz | | [[€F 5.22 GHz 2001 pts Spon 59.08001 MHz
Marker arker
Type | Ref | Trc | X-value |___v-value | Function | Function Result | [ Type | ref | Trc | X-value | v-value | Function | Function Result |
W1 T 5.2228% Gz ~15.45 dém W1 T 5.214765 GHz ~12.23 dBm
1 1 5.21122 GHz -21,31 dém Oce Bw 17.650395507 MHz 1 1 5.2112088 GHz -18.51 dém Qce Bw 17.652313268 MHz
T2 1 522008 GHz -21,42 dém T2 1 522868011 GhHz -18.89 dém
802.11ac(VHT20), CH48, Chain 0 802.11ac(VHT20), CH48, Chain 1
Spectrum ] [ spectrum ] 2
Ref Level 0.00 dom ' RBW 500 Kz Ref Level 0.00 Gbm = RBW 500 fHz
o At 1008 SWT 2ms  VBW 2MHz  Mode Sweep o At 1068 SWT 2ms VBW 2MHz Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 TOF
[L1aC(vHT20)-Chain D-CF4B @ 1Pk View [L1ac(vHT20)-Chain 1-CHA8 1Pk View
M1L1] ~14.32 dBm| MI[1] ~11.93 dm)|
- 261611 Ghzf || 1 5.2960601 GHz
- Occ Bw 17607907646 Mz| | |- Oce Bu 17.708007541 MHz|
20 e e 3 20 W
-30 / \\L -30 //
-0 / \n -0 ,f
=0 =0
] LIS PRI | Frstom v v TN p—
ot e e |10
70 70
-80 d -80 d
50 d 50 d
CF 5.24 GHz 2001 pts Span 40.21089 MHz | | [[€F 5.24 GHz 2001 pts Span 40.21089 MHz
Marker Marker
Type | Ref | Trc | X-value |___v-value | Function | Function Result | [ Type | ref | Trc | X-value | v-value | Function | Function Result |
W1 T 52361611 GHz ~14.32 dém W1 5.2360601 GHz ~11.93 dém
T1 1 5.2311962 GHz -22,07 dém Occ Bw 17.687307646 MHz 1 L 5.2311962 GHz -19.46 dam Qce Bw 17.708007541 MHz
T2 1 52488842 GHz. -21,83 dém T2 1 52480043 GHz -19.20 d8m
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802.11ac(VHT20), CH52, Chain 0

802.11ac(VHT20), CH52, Chain 1

Spectrum

=

Spectrum

(=]

RefLevel -5.00 dbm @ RBW 500 kHz

Ref Level -5.00 cbrm & RBW 500 kHz Ref Level 0.00 dBm & RBW 500 khz
o At 1008 SWT 2ms  VBW 2MHz  Mode Sweep o At 1008 SWT 2ms VBW ZMHz  Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 TOF
[[Lac(vHT20)-Chain 0-CHEZ @ 1PF View [[Lac(vHT20)-Chain 1-CHEZ @ 1PF View
Mi[1] -15.50 dBmj| m1[1] -12.68 dBim)
-1o N'*Kl s:2662050 Grizf || " 5.2536941 GHz|
- £ 17.6703252a7 mHz| [ [~ Occ By 17.687907646 MHZ|
20 TZV 2 Q*M”W““‘—WWM ™ 2
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30 / \
/ }
0 / \
/ i\ 0
50 .‘\
TR ol J ‘[[1 " sl -50
ey / kg ([0t KT IR P
50
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70
-0
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904
904
-100d
CF 5.26 GHz 2001 pts Spon 40.17991 MHz | | [ CF 5.26 GHz 2001 pts Span 40.21089 MHz
Marker Marker
Type | Ref | Trc | X-value |___y-value | Function | Function Result | Type | Ref | Tre | X-value |___v-vale | Function | Function Result |
M1 T 5.266265 Gh ~15.50 dém M1 T 5.2546841 Gz ~12.68 dém
T1 1 5.251205 GHZ -22,80 dein oce v 17.670325237 Mz 1 1 52511962 GHz -19,99 dem 06t B 17687907646 MHZ
T2 1 5.2688753 GHz -22.47 dém T2 1 5.2668842 GHz -20.23 dém
802.11ac(VHT?20), CH60, Chain 0 802.11ac(VHT?20), CH60, Chain 1
Spectrum [ spectrum

[=]

RefLevel 0.00 dbm ® RBW 500 kHz

e e 1008 SWT 2ms  VBW 2MHz  Mode Sweep o At 1008 SWT 2ms VBW ZMHz  Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 TOF
[[Lac(vHT20)-Chain 0-CHED @ 1PF View [[Lac(vHT20)-Chain 1-CHED @ 1PF View
M1[1] -15.60 dBmj Mmi[1] -13.30 dBm|
-10 WT 5.2082150 GHz| " 52048500 GHz
T VTS SO - ey 17.71 -1o v Oce Bw 17675240330 MHz|
20 s R ettt o ety )
/Y Y\ 20
=0 J/ \
/ \' 30
/ \
/ \
/ |
PSR IS ; - / "
50 L i IINTTRARETS \"\ Mt o i
50
70
70
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50 di
50 di
-100 d
CF 5.3 GHz 2001 pts Spon 40.13993 MHz | | [[CF 5.3 chz 2001 pts Spon 40.09995 MHz
Marker arker
Type | Ref | Trc | X-value |___v-value | Function | Function Result | [ Type | ref | Trc | X-value | v-value | Function | Function Result |
CI T 5298215 Ghz ~15.60 dem CI T 5.2948% Griz ~13.30 dém
1 1 52911937 GHz -22.12 dam Occ Bw 17.712622634 Mz T1 i 5.2912025 GHz ~20.04 dm Qce Bw 17.67524033 MHz
T2 1 53089066 GHz -22.76 dém T2 1 5.3088777 GHz -20.64 dém
802.11ac(VHT20), CH64, Chain 0 802.11ac(VHT20), CH64, Chain 1
e Gl =

Ref Level -5.00 dém

@ RBW 500 kHz

fe AL 10 dB.

RefLevel 0.00 dém

@ RBW 500 kHz

SWT 2ms  VBW 2MHz  Mode Sweep o At 100E  SWT 2ms  VBW 2MHz  Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 TOF
[L1ac(vHT20)-Chain D-CHod @ 1Pk View [L1ac(vHT20)-Chain 1-CHG @1k View
o MI[1] -16.10 dBm| MI[1] ~13.50 dBm)|
M‘] s.azis2etchzf || X 53160161 GHz
- . highy S 17685370180 MHz, T N - OcBw 17.665250305 MHz|
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-100 df
CF 5.32 GHz 2001 pts Span 40.25987 MHz CF 5.32 GHz 2001 pts Span 40.25087 MHz
Marker Marker
Type | Ref | Trc | X-value |___v-value | Function | Function Result | [ Type | ref | Trc | X-value | v-value | Function | Function Result |
W1 T 53215201 GHz ~16.10 dém W1 5.3160161 GHz ~13.50 dém
T1 1 5.3112076 GHz -22,99 dam Occ Bw 1768537018 MHz T1 L 5.3112076 GHz -20.43 dém Qce Bw 17.665250305 MHz
T2 1 5328893 GHz -22,37 dém T2 1 5.3288720 GHz -18.43 dém
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802.11ac(VHT20), CH100, Chain 0

802.11ac(VHT20), CH100, Chain 1

=

Spectrum Spectrum o=
RefLevel 0.00 dbm & RBW 500 kHz RefLevel 0.00 dbm ® RBW 500 kHz
o At 1008 SWT 2ms  VBW 2 MHz  Mode Sweep o At 1008 SWT 2ms  VBW ZMHZ  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 TOF
[Liac(vHTZ0)-Chain 0-CHO0 @ iFF View [Liac(vHTZ0)-Chain 1-CHLOD @ 1Rk View
Mi[1] -14.69 dBmj| m1[1] -13.14 dBm|
5.5022941 GHz| M1 5.4947341 GHz|
-1o T oce Bw 17.685370180 MHZz| -1o Occ By 17.687907646 MHZ)
Ty Y. o ) ‘J""”"‘"F - el e
/ \ / \
{ \ / \
/ \ / \
-50 -50
(W e L T ) || rer o Jo? N T PR
-60 - -60
-70 -70
-80 df -80 df
-90 di -90 di
CF 5.5 GHz 2001 pts Span 40.25987 MHz CF 5.5 GHz 2001 pts Span 40.21989 MHz
Marker Marker
Type | Ref | Trc | X-value |___y-value | Function | Function Result | Type | Ref | Tre | X-value |___vvale | Function | Function Result |
[ i 5.5022641 GH -1%.6% dém [ i 5.4347341 Ghz -13.14 dém
T1 1 54912076 GHZ -21,30 d8m oce Bw 17,68537018 MHz T1 1 5.4912163 GHz -20.81 dém Occ Bw 17,687907646 MHZ
T2 i 5.508863 GHz -21,85 dém T2 i 55085043 GHz -19.62 dém

802.11ac(VHT20), CH116, Chain 0

802.11ac(VHT20), CH116, Chain 1

=

Spectrum Spectrum o=
RefLevel 0.00 dom & RBW 500 kHz RefLevel 0.00 d6m & RBW 500 kHz
o At 1008 SWT 2ms  VBW 2 MHz  Mode Sweep o At 10dE SWT 2ms VBW 2MHz  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 TOF
[[Lac(vHTZ0)-Chan 0-CH116 @1Fk View [[iac(vHTZ0)-Chan 1-CHLLG @ 1FK View
Mi[1] -14.59 dBmj| m1[1] -13.04 dBim)
5.5756181 GHz| " 5.5747390 GHz
-o R oce By 17.708007541 MHz| | ff 10 3 Occ B 17.690405152 MHz|
T ok s J2 T 2
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50 d 50 d
CF 5.58 GHz 2001 pts Span 40.21089 MHz CF 5.58 GHz 2001 pts Spon 40.17991 MHz
Marker arker
Type | Ref | Trc | X-valug |___v-value | Function | Function Result | [ Type | ref | Trc | X-value | v-value | Function | Function Result |
W1 55756161 GHe ~12.50 dém W1 T 5.574738 GHz ~13.04 dBm
1 1 5.5711761 GHz -20.78 dém Oce Bw 17.708007541 MHz T1 1 5.571205 GHz -19.80 dém Qce Bw 17.650405152 MHz
T2 1 5.5080842 GHz -20.54 dém T2 1 5.58868954 GHz -20.56 dém

802.11ac(VHT?20), CH140, Chain 0

802.11ac(VHT20), CH140, Chain 1

e

=]

Ref Level -5.00 dém & RBW 500 kHz

Ee——
Ref Level 0.00 dém

]

@ RBW 500 kHz

o At 1008 SWT 2ms  VBW 2MHz  Mode Sweep o At 1008 SWT 2ms  VBW 2MHz  Mode Sweep
SGL Count 200/200 ToF SGL Count 200/200 TOF
[L1ac(vHT20)-Chain D-CH140 @ 1Pk View [L1ac(vHT20)-Chain 1-CALID @ 1PK View
o MI[1] -15.95 dBm| MI[1] -13.60 dbm)
T s.ees7a4schzl || " 5.6046431 GHz
- T st - 17.700335202 MHz, v 1. Oce Bu 17.702932609 MHz|
] \i Tt T2
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80 he aul
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90 d
-100 df
CF 5.7 GHz 2001 pts Span 40.33983 MHz CF 5.7 GHz 2001 pts Span 40.29985 MHz
Marker Marker
Type | Ref | Trc | X-value |__v-value | Function | Function Result | [ Type | ref | Trc | X-value | v-value | Function | Function Result |
W1 T 56067341 GHz ~15.95 dém W1 5.6046431 GHz ~13.60 dBm
T1 1 5.69117 GHz -23,32 dém Occ Bw 17.700335202 MHz T1 L 5.6911989 GHz -20.76 dém Qce Bw 17.702332609 MHz
T2 1 57088703 GHz. -23,55 dém T2 1 57083018 GHz -20.44 dBm
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